saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos | Avg.
1 (MHz) (dBuV/m)| (dB) |(dBuV/m)|(dBuV )| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
5641.2 53.19 -15.11 68.3 40.45 34.56 10.28 32.1 117 54 P H
5651.2 53 -16.19 69.19 40.27 34.54 10.29 32.1 117 54 P H
5700.4 53.31 -52.1 105.41 40.55 34.5 10.32 32.06 117 54 P H
5720.4 52.43 -59.38 111.81 39.59 34.53 10.35 32.04 117 54 P H
5852.8 53.89 -62.03 | 115.92 40.58 34.8 10.44 | 31.93 | 117 54 P H
5868.4 53.53 -53.62 107.15 40.15 34.87 10.46 31.95 117 54 P H
5892.8 52.93 -39.16 92.09 39.41 35 10.49 | 31.97 | 117 54 P H
5975.2 54.28 -14.02 68.3 40.42 35.33 10.56 32.03 117 54 P H
802.11ax 5788 100.97 - - 87.94 34.6 10.4 31.97 117 54 P H
HE40 Full 5788 91 - - 77.97 34.6 10.4 31.97 117 54 A H
CH 159 5617.2 53.2 -15.1 68.3 40.44 34.58 10.26 32.08 318 182 P \%
5795MHz 5693.6 53.9 -46.68 | 100.58 41.14 34.5 10.32 | 3206 | 318 | 182 | P | V
5702.8 52.29 -53.8 106.09 39.5 34.52 10.33 32.06 318 182 P \%
5720.8 52.8 -59.92 112.72 39.96 34.53 10.35 32.04 318 182 P \%
5850.8 52.72 -67.76 120.48 39.41 34.8 10.44 31.93 318 182 P \%
5862 53.1 -55.84 108.94 39.72 34.87 10.46 31.95 318 182 P \%
5908 54.44 -26.4 80.84 40.83 35.07 1051 | 31.97 | 318 | 182 P |V
5979.2 53.57 -14.73 68.3 39.71 35.33 10.56 | 32.03 | 318 | 182 P \%
5794 100.03 - - 87 34.6 104 31.97 | 318 | 182 P |V
5794 91.27 - - 78.24 34.6 10.4 31.97 318 182 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11ax
11510 45.38 -28.62 74 53.67 38.3 1492 | 61.51 | 300 0 P H
HE40 Full
CH 151
11510 44.67 -29.33 74 52.96 38.3 1492 | 61.51 | 100 0 P \Y
5755MHz
802.11ax
11587 45.49 -28.51 74 53.61 38.39 1498 | 61.49 | 300 0 P H
HE40 Full
CH 159
11587 44.26 -29.74 74 52.38 38.39 14.98 | 61.49 | 100 0 P \Y%
5795MHz
1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE40_Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

5646.4 52.22 |-16.08 68.3 39.48 3456 | 1028 | 321 | 108 | 177 | P | H

5666.4 52.8 -27.67 | 80.47 40.05 | 3454 | 10.29 | 32.08 | 108 | 177 | P | H

5703.6 53.94 |-52.37| 106.31 4115 | 3452 | 10.33 | 32.06 | 108 | 177 | P | H

5722 50.86 -64.6 | 115.46 38.02 | 3453 | 1035 | 32.04 | 108 | 177 | P | H

5854.8 51.11 |-60.25| 111.36 37.71 | 34.87 | 1046 | 3193 | 108 | 177 | P | H

5866.8 5211 |-55.48| 107.59 38.73 3487 | 1046 | 3195 | 108 | 177 | P | H

5896.8 53.91 |-35.22| 89.13 40.39 35 10.49 | 31.97 | 108 | 177 | P | H

802.11ax 5970.4 53.24 |-15.06 68.3 3945 | 3527 | 1055 | 32.03 | 108 | 177 | P | H

HE40 5740 100.03 - - 87.13 | 3455 | 10.36 | 32.01 | 108 | 177 | P | H

Partial 5740 93.14 - - 80.24 | 3455 | 10.36 | 32.01 | 108 | 177 | A | H

242/61 5640 51.7 -16.6 68.3 38.96 3456 | 10.28 | 32.1 | 282 | 40 P |V

CH 151 5682.8 51.83 |-40.78| 92.61 39.07 34.52 10.3 | 32.06 | 282 40 P |V

5755MHz 5709.6 52.09 | -55.9 | 107.99 | 39.28 | 3452 | 1033 | 3204 | 282 | 40 | P | V

5721.2 50.92 |-62.72| 113.64 38.08 3453 | 10.35 | 32.04 | 282 | 40 P |V

5850.8 52.08 -68.4 | 120.48 38.77 34.8 10.44 | 31.93 | 282 | 40 P |V

5858.8 52.3 -57.53 | 109.83 38.92 34.87 | 1046 | 3195 | 282 | 40 P |V

5901.6 53.52 |-32.06| 85.58 40 35 10.49 | 31.97 | 282 | 40 P |V

5962.4 53.84 |-14.46 68.3 40.05 | 3527 | 10.55 | 32.03 | 282 | 40 P |V

5746 97.59 - - 84.69 | 3455 | 10.36 | 32.01 | 282 | 40 P |V

5746 90.37 - - 7747 | 3455 | 10.36 | 32.01 | 282 | 40 A |V
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos | Avg.
1 (MHz) | (dBuV/m)| (dB) | (dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(H/V)
5634.4 51.93 |-16.37 68.3 39.19 3456 | 1028 | 321 | 101 | 234 | P | H
5654.4 51.79 |-19.78| 71.57 39.04 | 3454 | 1029 | 32.08 | 101 | 234 | P | H
5704.4 52.05 |-54.48| 106.53 39.26 | 3452 | 10.33 | 3206 | 101 | 234 | P | H
5723.6 5243 |-66.68| 119.11 39.59 | 3453 | 1035 | 32.04 | 101 | 234 | P | H
5852.4 52.18 |-64.65| 116.83 38.87 34.8 1044 | 31.93 | 101 | 234 | P | H
5865.2 52.44 | -55.6 | 108.04 39.06 3487 | 1046 | 3195 | 101 | 234 | P | H
5922.8 53.58 |-16.34| 69.92 39.92 | 3513 | 1052 | 31.99 | 101 | 234 | P | H
802.11ax 5930.8 53.14 |-15.16 68.3 3948 | 3513 | 1052 | 31.99 | 101 | 234 | P | H
HE40 5806 99.31 - - 86.2 3467 | 1041 | 31.97 | 101 | 234 | P | H
Partial 5806 92.98 - - 79.87 | 3467 | 1041 | 31.97 | 101 | 234 | A | H
242/62 5600.4 52.02 |-16.28 68.3 39.24 34.6 10.25 | 32.07 | 292 | 38 P |V
CH 159 5668.4 52.15 -29.8 81.95 39.41 34.52 10.3 | 32.08 | 292 38 P |V
5795MHz 5709.2 52.73 |-55.15| 107.88 | 39.92 | 3452 | 10.33 | 32.04 | 292 | 38 P |V
5722.4 51.4 -64.97 | 116.37 38.56 3453 | 10.35 | 3204 | 292 | 38 P |V
5851.6 52.09 |-66.56| 118.65 38.78 34.8 10.44 | 31.93 | 292 | 38 P |V
5870.8 52.28 |-54.19| 106.47 38.83 3493 | 1047 | 3195 | 292 | 38 P |V
5904.8 54.43 |-28.78| 83.21 40.82 | 3507 | 10.51 | 31.97 | 292 | 38 P |V
5958 53.09 |[-15.21 68.3 39.28 | 3527 | 10.55 | 3201 | 292 | 38 P |V
5800 97.74 - - 84.71 34.6 104 | 31.97 | 292 | 38 P |V
5800 90.91 - - 77.88 34.6 104 | 31.97 | 292 | 38 A |V
3. No other spurious found.
Remark

4. All results are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE8O_Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)

5628 52.73 -15.57 68.3 39.97 34.58 10.26 32.08 100 50 P H
5692.4 55.8 -43.9 99.7 43.04 34.5 10.32 32.06 100 50 P H
5716.8 57.31 -52.7 110.01 445 34.52 10.33 32.04 100 50 P H
5722.4 58.5 -57.87 116.37 45.66 34.53 10.35 32.04 100 50 P H
5851.6 56.16 -62.49 | 118.65 42.85 34.8 10.44 | 31.93 100 50 P H
5860.8 56.05 -53.22 109.27 42.67 34.87 10.46 31.95 100 50 P H
5889.6 54.25 -40.21 94.46 40.73 35 10.49 | 31.97 100 50 P H
5993.2 53.76 -14.54 68.3 39.83 35.4 10.58 | 32.05 100 50 P H

802.11ax 5776 99.02 - - 86.04 | 3458 | 10.39 | 31.99 | 100 | 50 P | H

HES8O0 Full 5776 89.28 - - 76.3 34.58 10.39 | 31.99 100 50 A H

CH 155 5643.6 53.18 -15.12 68.3 40.44 34.56 10.28 32.1 251 219 P \%

S5775MHz 5687.2 57.64 |-38.22| 95.86 44.88 34.5 1032 | 3206 | 251 | 219 | P | V
5718 59.48 -50.86 | 110.34 46.64 34.53 10.35 | 32.04 251 219 P V
5723.6 59.86 -59.25 119.11 47.02 34.53 10.35 32.04 251 219 P \%
5851.2 56.96 -62.6 119.56 43.65 34.8 10.44 31.93 251 219 P \%
5866 55.78 -52.04 107.82 42.4 34.87 10.46 31.95 251 219 P \%
5876.4 55.55 -48.71 104.26 42.1 34.93 10.47 31.95 251 219 P \%
5961.2 53.56 -14.74 68.3 39.77 35.27 10.55 32.03 251 219 P Vv
5764 98.77 - - 85.82 34.57 10.37 31.99 251 219 P \%
5782 90.6 - - 77.6 34.58 10.39 31.97 251 219 A \%

1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11ax
11554 45.65 -28.35 74 53.84 38.35 14.96 61.5 300 0 P H
HES8O Full
CH 155
11554 43.92 -30.08 74 52.11 38.35 14.96 61.5 100 0 P \Y
5775MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE80_Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5630 52.81 -15.49 68.3 40.07 34.58 10.26 32.1 100 180 P H
5689.2 53.83 -43.51 97.34 41.07 34.5 10.32 32.06 100 180 P H
5712.8 53.53 -55.36 | 108.89 40.72 34.52 10.33 | 32.04 100 180 P H
5722.4 51.99 -64.38 116.37 39.15 34.53 10.35 32.04 100 180 P H
5854 51.87 -61.31 113.18 38.47 34.87 10.46 31.93 100 180 P H
5871.6 54 -52.25 106.25 40.55 34.93 10.47 31.95 100 180 P H
5892 53.63 -39.05 92.68 40.11 35 10.49 | 31.97 100 180 P H
802.11ax 5973.2 53.97 |-14.33| 683 4011 | 3533 | 1056 | 32.03 | 100 | 180 | P | H
HESO0 5740 97.05 - - 84.15 34.55 10.36 32.01 100 180 P H
Partial 5740 89.78 - - 76.88 34.55 10.36 | 32.01 100 180 A H
484/65 5604 51.77 -16.53 68.3 39 34.6 10.25 32.08 283 37 P \%
CH 155 5693.6 53.65 |-46.93| 100.58 40.89 34.5 10.32 | 32.06 | 283 | 37 P |V
S775MHz 5715.2 5232 |-57.24| 10956 | 3951 | 3452 | 1033 | 32.04 | 283 | 37 | P |V
5724.4 51.99 -68.94 120.93 39.15 34.53 10.35 32.04 283 37 P \%
5852.4 50.64 -66.19 116.83 37.33 34.8 10.44 31.93 283 37 P \%
5859.2 53.17 -56.55 109.72 39.79 34.87 10.46 31.95 283 37 P \%
5912.4 53.01 -24.58 77.59 39.42 35.07 10.51 | 31.99 283 37 P \%
5995.6 53.1 -15.2 68.3 39.17 35.4 10.58 | 32.05 283 37 P Vv
5746 96.3 - - 83.4 34.55 10.36 | 32.01 283 37 P \%
5746 87.7 - - 74.8 34.55 10.36 32.01 283 37 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) | (P/A)|(H/V)
5615.2 52.19 -16.11 68.3 39.42 34.6 10.25 32.08 100 236 P H
5664.4 52.61 -26.38 78.99 39.86 34.54 10.29 32.08 100 236 P H
5707.2 51.55 -55.77 107.32 38.74 34.52 10.33 32.04 100 236 P H
5724 51.79 -68.23 120.02 38.95 34.53 10.35 32.04 100 236 P H
5854.4 51.61 -60.66 | 112.27 38.21 34.87 10.46 | 31.93 | 100 | 236 P H
5863.2 52.49 -56.11 108.6 39.11 34.87 10.46 31.95 100 236 P H
5904 52.96 -30.84 83.8 39.44 35 10.49 | 31.97 | 100 | 236 P H
802.11ax 5950.4 53.06 -15.24 68.3 39.34 35.2 10.53 | 32.01 | 100 | 236 P H
HESO0 5812 97.08 - - 83.95 34.67 10.41 31.95 100 236 P H
Partial 5812 89.48 - - 76.35 34.67 10.41 | 3195 | 100 | 236 A | H
484/66 5630.8 52.46 -15.84 68.3 39.72 34.58 10.26 32.1 279 36 P \%
CH 155 5688.8 52.73 |-44.31| 97.04 39.97 34.5 10.32 | 32.06 | 279 | 36 P |V
S775MHz 5717.2 5259 |-57.53| 110.12 | 39.78 | 3452 | 1033 | 32.04 | 279 | 36 | P |V
5721.2 52.01 -61.63 113.64 39.17 34.53 10.35 32.04 279 36 P \%
5852.4 52.87 -63.96 | 116.83 39.56 34.8 10.44 | 3193 | 279 36 P \Y
5865.2 52.84 -55.2 108.04 39.46 34.87 10.46 31.95 279 36 P \%
5923.6 53.2 -16.13 69.33 39.54 35.13 10.52 | 31.99 | 279 36 P |V
5948 53.56 -14.74 68.3 39.84 35.2 10.53 | 32.01 | 279 36 P \%
5788 95.45 - - 82.42 34.6 104 31.97 | 279 36 P |V
5788 86.99 - - 73.96 34.6 10.4 31.97 | 279 36 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 - 5725~5850MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5639.2 51.88 -16.42 68.3 39.14 34.56 10.28 32.1 101 280 P H
5668.8 52.67 -29.58 82.25 39.93 34.52 10.3 32.08 | 101 280 P H
5715.6 52.99 -56.68 | 109.67 40.18 34.52 10.33 | 32.04 | 101 280 P H
5722.8 51.65 -65.63 | 117.28 38.81 34.53 10.35 | 32.04 | 101 280 P H
5746 102.96 - - 90.06 34.55 10.36 | 32.01 | 101 280 P H
802.11a
5746 95.8 - - 82.9 34.55 10.36 | 32.01 | 101 280 A H
CH 149
5638 52.27 -16.03 68.3 39.53 34.56 10.28 32.1 276 221 P \Y
5745MHz
5652.8 52.78 -17.6 70.38 40.05 34.54 10.29 32.1 276 221 P \Y
5716 53.78 -56 109.78 40.97 34.52 10.33 | 32.04 | 276 221 P \Y
5722.8 54.18 -63.1 117.28 41.34 34.53 10.35 | 32.04 | 276 221 P \Y
5746 109.15 - - 96.25 34.55 10.36 | 32.01 | 276 221 P \Y
5746 102.58 - - 89.68 34.55 10.36 | 32.01 | 276 221 A |V
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos | Avg.
2 (MHz) (dBuV/m)| (dB) |(dBuV/m)|(dBuV )| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)

5613.2 53.59 -14.71 68.3 40.82 34.6 10.25 32.08 103 279 P H
5698 51.91 -51.92 103.83 39.15 34.5 10.32 32.06 103 279 P H
5702.8 53 -53.09 | 106.09 40.21 34.52 10.33 | 32.06 | 103 | 279 P H
5724.8 50.84 -71 121.84 38 34.53 10.35 32.04 103 279 P H
5853.2 51.02 | -63.98 115 37.71 34.8 10.44 | 3193 | 103 | 279 P H
5867.6 53.55 -53.82 107.37 40.17 34.87 10.46 31.95 103 279 P H
5900.8 53.2 -32.97| 86.17 39.68 35 10.49 | 3197 | 103 | 279 P H
5930.8 54.15 | -14.15 68.3 40.49 35.13 1052 | 31.99 | 103 | 279 P H
5782 101.91 - - 88.91 34.58 10.39 31.97 103 279 P H

802.11a
5782 95.7 - - 82.7 34.58 1039 | 3197 | 103 | 279 | A | H

CH 157
5641.6 53.42 -14.88 68.3 40.68 34.56 10.28 32.1 259 222 P \%

5785MHz
5699.2 52.77 |-51.94| 104.71 40.01 345 10.32 | 32.06 | 259 | 222 P |V
5716.8 53.6 -56.41 110.01 40.79 34.52 10.33 32.04 259 222 P \%
5723.6 52.86 -66.25 119.11 40.02 34.53 10.35 32.04 259 222 P \%
5853.6 53.81 -60.28 114.09 40.41 34.87 10.46 31.93 259 222 P \%
5874.4 53.71 -51.76 105.47 40.26 34.93 10.47 31.95 259 222 P \%
5913.6 52.76 | -23.95| 76.71 39.17 35.07 1051 | 31.99 | 259 | 222 P |V
5989.2 54.78 | -13.52 68.3 40.94 35.33 10.56 | 32.05 | 259 | 222 P |V
5788 109.69 - - 96.66 34.6 10.4 31.97 | 259 | 222 P |V
5788 101.55 - - 88.52 34.6 10.4 31.97 259 222 A \%
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
5852.4 52.06 -64.77 | 116.83 38.75 34.8 10.44 | 31.93 | 400 | 281 P H
5866.4 52.26 -55.45| 107.71 38.88 34.87 1046 | 31.95 | 400 | 281 P H
5898.8 52.97 -34.68 87.65 39.45 35 10.49 | 31.97 | 400 | 281 P H
5936 54.08 -14.22 68.3 40.44 35.13 10.52 | 32.01 | 400 | 281 P H
5824 99.93 - - 86.72 34.73 1043 | 3195 | 400 | 281 P H
802.11a
5824 93.71 - - 80.5 34.73 1043 | 31.95 | 400 | 281 A H
CH 165
5854.8 53.58 -57.78 | 111.36 40.18 34.87 10.46 | 31.93 | 262 224 P \Y
5825MHz
5873.6 53.2 -52.49 | 105.69 39.75 34.93 10.47 | 31.95 | 262 224 P Y
5889.2 53.28 -41.48 94.76 39.76 35 1049 | 31.97 | 262 224 P \Y
5937.6 54.26 -14.04 68.3 40.62 35.13 10.52 | 32.01 | 262 224 P Y
5824 108.29 - - 95.08 34.73 1043 | 31.95 | 262 224 P \Y
5824 102.17 - - 88.96 34.73 1043 | 31.95 | 262 224 A |V

Remark

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
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TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A4DH-0808

Page Number

: C138 of C165




saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) |(dBpV/m)| (dB) |(dBpVIm)|(dBuv)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HIV)
802.11a 11488 45.66 | -28.34 74 5398 | 3829 | 14.91 | 6152 | 300 | O P | H
CH 149
745MHz 11488 4369 |-30.31 74 5201 | 3829 | 1491 | 6152 | 100 | O P | Vv
802.11a 11565 45.02 | -28.98 74 5321 | 3835 | 14.96 | 615 | 300 | O P | H
CH 157
£785MHz 11565 4493 | -29.07 74 5312 | 3835 | 1496 | 615 | 100 | O P | v
802.11a 11653 4638 | -27.62 74 5436 | 3846 | 15.03 | 61.47 | 300 | O P | H
CH 165
—— 11653 446 | -29.4 74 5258 | 38.46 | 15.03 | 61.47 | 100 | O P | Vv

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE20_Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5648 52.38 -15.92 68.3 39.64 34.56 10.28 32.1 102 279 P H
5688.8 52.96 -44.08 97.04 40.2 34.5 10.32 32.06 102 279 P H
5718.8 55.26 -55.3 110.56 42.42 34.53 10.35 32.04 102 279 P H
5722.4 53.65 -62.72 116.37 40.81 34.53 10.35 32.04 102 279 P H
802.11ax 5746 102.89 - - 89.99 | 3455 | 10.36 | 3201 | 102 | 279 | P | H
HE20 Full 5746 95.65 - - 82.75 34.55 10.36 32.01 102 279 A H
CH 149 5608 52.61 -15.69 68.3 39.84 34.6 10.25 | 32.08 283 223 P \%
5745MHz 5674 5341 |-32.69 86.1 40.67 | 34.52 103 | 3208 | 283 | 223 | P | V
5717.6 60.69 -49.54 110.23 47.85 34.53 10.35 32.04 283 223 P \%
5722.4 60.56 -55.81 116.37 47.72 34.53 10.35 32.04 283 223 P Vv
5746 110.01 - - 97.11 34.55 10.36 32.01 283 223 P \%
5746 102.45 - - 89.55 34.55 10.36 | 32.01 283 223 A \%
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos | Avg.
2 (MHz) (dBuV/m)| (dB) |(dBuV/m)|(dBuV )| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)

5626.8 52.19 -16.11 68.3 39.43 34.58 10.26 32.08 102 281 P H

5694.4 52.7 -48.47 101.17 39.94 34.5 10.32 32.06 102 281 P H

5706.8 52.01 -55.2 107.21 39.2 34.52 10.33 32.04 102 281 P H

5724.4 52.41 -68.52 120.93 39.57 34.53 10.35 32.04 102 281 P H

5850.4 51.13 -70.26 | 121.39 37.82 34.8 1044 | 31.93 | 102 | 281 P H

5860.8 53.05 -56.22 109.27 39.67 34.87 10.46 31.95 102 281 P H

5895.2 53.87 -36.44 90.31 40.35 35 1049 | 31.97 | 102 | 281 P H

5940.4 53.81 -14.49 68.3 40.09 35.2 10.53 32.01 102 281 P H

802.11ax 5782 102.35 - - 89.35 | 3458 | 1039 | 31.97 | 102 | 281 | P | H
HE20 Full 5782 95.27 - - 82.27 34.58 10.39 31.97 102 281 A H
CH 157 5605.2 54.43 -13.87 68.3 41.66 34.6 10.25 32.08 259 222 P \%
5785MHz 5672.8 53.1 -32.11 | 85.21 40.36 | 34.52 103 | 3208 | 259 | 222 | P | V
5718.8 53.43 -57.13 110.56 40.59 34.53 10.35 32.04 259 222 P \%

5723.2 53.52 -64.68 118.2 40.68 34.53 10.35 32.04 259 222 P \%

5850.4 52.73 -68.66 121.39 39.42 34.8 10.44 31.93 259 222 P \%

5872 53.16 -52.98 106.14 39.71 34.93 10.47 31.95 259 222 P \%

5891.2 53.63 -39.65 93.28 40.11 35 10.49 | 31.97 | 259 | 222 P |V

5984.8 52.73 -15.57 68.3 38.87 35.33 10.56 | 32.03 | 259 | 222 P \%

5788 111.14 - - 98.11 34.6 104 31.97 259 222 P \%

5788 102.68 - - 89.65 34.6 10.4 31.97 259 222 A \%
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
5850.4 56.06 -65.33 121.39 42.75 34.8 10.44 31.93 400 280 P H
5871.6 53.25 -53 106.25 39.8 34.93 10.47 31.95 400 280 P H
5878.4 53.52 -49.25 102.77 40.07 34.93 10.47 31.95 400 280 P H
5994.8 54.08 -14.22 68.3 40.15 354 10.58 32.05 400 280 P H
802.11ax 5824 102.46 - - 89.25 34.73 10.43 | 31.95 | 400 | 280 P H
HE20 Full 5824 93.41 - - 80.2 34.73 10.43 31.95 400 280 A H
CH 165 5852 59.34 -58.4 117.74 46.03 34.8 10.44 31.93 258 223 P \%
5825MHz 5857.2 58.14 -52.14 110.28 44.74 34.87 10.46 31.93 258 223 P \%
5886.4 53.37 -43.47 96.84 39.94 34.93 10.47 31.97 258 223 P \%
5946.8 55.39 -12.91 68.3 41.67 35.2 10.53 | 32.01 | 258 | 223 P \Y
5830 109.86 - - 96.65 34.73 10.43 31.95 258 223 P \%
5830 102.1 - - 88.89 34.73 1043 | 31.95 | 258 | 223 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11ax
11488 45.76 -28.24 74 54.08 38.29 1491 | 61.52 | 300 0 P H
HE20 Full
CH 149
11488 44.25 -29.75 74 52.57 38.29 1491 | 61.52 | 100 0 P \Y
5745MHz
802.11ax
11565 45.36 -28.64 74 53.55 38.35 14.96 61.5 300 0 P H
HE20 Full
CH 157
11565 44.58 -29.42 74 52.77 38.35 14.96 61.5 100 0 P \Y
5785MHz
802.11ax
11653 46.19 -27.81 74 54.17 38.46 15.03 | 61.47 | 300 0 P H
HE20 Full
CH 165
11653 45.31 -28.69 74 53.29 38.46 15.03 | 61.47 | 100 0 P \Y
5825MHz
3. No other spurious found.
Remark

4. All results are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE20_Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
5630.4 52.65 -15.65 68.3 39.91 34.58 10.26 32.1 301 116 P H
5685.6 52.01 -42.67 94.68 39.25 34.5 10.32 | 32.06 | 301 116 P H
5709.6 51.35 -56.64 | 107.99 38.54 34.52 10.33 | 32.04 | 301 116 P H
5723.2 51.63 -66.57 118.2 38.79 34.53 10.35 | 32.04 | 301 116 P H
802.11ax
5734 97.73 - - 84.86 34.53 10.35 | 32.01 | 301 116 P H
HE20
5734 89.77 - - 76.9 34.53 10.35 | 32.01 | 301 116 A H
Partial 26/0
5632.4 52.76 -15.54 68.3 40.02 34.58 10.26 32.1 305 222 P \Y
CH 149
5660 52.85 -22.88 75.73 40.1 34.54 10.29 | 32.08 | 305 222 P \Y
5745MHz
5715.6 52.57 -57.1 109.67 39.76 34.52 10.33 | 32.04 | 305 222 P \Y
5720.5 51.44 -60.6 112.04 38.6 34.53 10.35 | 32.04 | 305 222 P \Y
5734 106.5 - - 93.63 34.53 10.35 | 32.01 | 305 222 P \Y
5734 100.44 - - 87.57 34.53 10.35 | 32.01 | 305 222 A |V
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5850 52.4 -69.9 122.3 39.09 34.8 10.44 | 31.93 | 400 307 P H
5856.4 52.5 -58.01 | 11051 39.1 34.87 10.46 | 31.93 | 400 307 P H
5920.4 53.64 -18.05 71.69 40.05 35.07 10.51 | 31.99 | 400 307 P H
5944.8 53.42 -14.88 68.3 39.7 35.2 10.53 | 32.01 | 400 307 P H
802.11ax
5836 98.45 - - 85.22 34.73 10.43 | 31.93 | 400 307 P H
HE20
5836 90.69 - - 77.46 34.73 10.43 | 31.93 | 400 307 A H
Partial 26/8
5852.4 52.68 -64.15| 116.83 39.37 34.8 10.44 | 31.93 | 313 219 P \Y
CH 165
5872.8 53.47 -52.45| 105.92 40.02 34.93 10.47 | 31.95 | 313 219 P Y
5825MHz
5922.8 53.69 -16.23 69.92 40.03 35.13 10.52 | 31.99 | 313 219 P \Y
5974.4 53.61 -14.69 68.3 39.75 35.33 10.56 | 32.03 | 313 219 P Y
5836 107.3 - - 94.07 34.73 1043 | 31.93 | 313 219 P \Y
5836 99.4 - - 86.17 34.73 10.43 | 31.93 | 313 219 A \Y

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE20_Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV) (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HNV)

5606.4 51.97 |-16.33| 68.3 39.2 34.6 1025 | 32.08 | 346 | 113 | P | H

5682 529 |-39.12| 92.02 40.14 | 3452 10.3 | 32.06 | 346 | 113 | P | H

5701.6 51.82 |-53.93| 105.75 39.03 | 3452 | 10.33 | 3206 | 346 | 113 | P | H

802.11ax 5721.6 51.55 -63 114.55 3871 | 3453 | 1035 | 3204 | 346 | 113 | P | H

HE20 5740 98.06 - - 85.16 | 3455 | 10.36 | 3201 | 346 | 113 | P | H

Partial 5740 90.14 - - 7724 | 3455 | 10.36 | 3201 | 346 | 113 | A | H

52/37 5608.8 51.74 |-16.56| 68.3 38.97 34.6 1025 | 32.08 | 304 | 221 | P | V

CH 149 5690.4 52.15 |-46.07| 98.22 39.39 34.5 10.32 | 3206 | 304 | 221 | P | V

5745MHz 5708.4 52.51 |-55.14| 107.65 39.7 3452 | 1033 | 3204 | 304 | 221 | P | V

5723.6 51.63 |-67.48| 119.11 38.79 | 3453 | 1035 | 32.04 | 304 | 221 | P | V

5734 107.02 - - 9415 | 3453 | 1035 | 3201 | 304 | 221 | P | V

5734 99.81 - - 86.94 | 3453 | 1035 | 3201 | 304 | 221 | A | V
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5851.6 51.79 -66.86 118.65 38.48 34.8 10.44 31.93 381 127 P H
5874 52.19 -53.39 105.58 38.74 34.93 10.47 31.95 381 127 P H
5894.8 53.64 -36.97 90.61 40.12 35 10.49 | 31.97 381 127 P H
802.11ax 5988.8 53.99 |-14.31| 683 40.15 | 3533 | 1056 | 3205 | 381 | 127 | P | H
HE20 5836 98.61 - - 85.38 | 3473 | 1043 | 3193 | 381 | 127 | P | H
Partial 5836 91.14 - - 77.91 34.73 10.43 31.93 381 127 A H
52/40 5853.2 51.82 -63.18 115 38.51 34.8 10.44 | 31.93 294 216 P \%
CH 165 5870.4 5343 |-53.16| 106.59 40.05 | 34.87 | 1046 | 3195 | 294 | 216 | P | V
5825MHz 5876 53.46 | -51.1 | 10456 | 40.01 | 34.93 | 1047 | 31.95 | 294 | 216 | P | V
5938 54.13 -14.17 68.3 40.49 35.13 10.52 32.01 294 216 P \%
5836 108.17 - - 94.94 34.73 10.43 31.93 294 216 P \%
5836 99.23 - - 86 34.73 10.43 | 31.93 294 216 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE20_ Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

5617.2 52.21 |-16.09 68.3 39.45 | 3458 | 1026 | 32.08 | 107 | 276 | P | H

5661.6 51.73 |-25.18| 76.91 38.98 | 3454 | 1029 | 32.08 | 107 | 276 | P | H

5706 51.74 |-55.24 | 106.98 38.93 | 3452 | 1033 | 32.04 | 107 | 276 | P | H

802.11ax 5720.4 51.17 |-60.64| 111.81 38.33 | 3453 | 1035 | 32.04 | 107 | 276 | P | H

HE20 5740 98.95 - - 86.05 | 3455 | 10.36 | 32.01 | 107 | 276 | P | H

Partial 5740 92.61 - - 79.71 3455 | 10.36 | 3201 | 107 | 276 | A | H

106/53 5628 52.32 |-15.98 68.3 39.56 | 34.58 | 1026 | 32.08 | 301 | 218 | P | V

CH 149 5684.8 52.28 |-41.81| 94.09 39.52 34.5 10.32 | 32.06 | 301 | 218 | P | V

5745MHz 5712.4 52.01 |-56.76| 108.77 39.2 3452 | 1033 | 3204 | 301 | 218 | P | V

5723.2 51.35 |-66.85| 118.2 3851 | 3453 | 10.35 | 3204 | 301 | 218 P | V

5740 106.38 - - 93.48 3455 | 10.36 | 3201 | 301 | 218 | P | V

5740 100.88 - - 87.98 | 3455 | 1036 | 32.01 | 301 | 218 | A | V
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5854 51.68 -61.5 113.18 38.28 34.87 10.46 31.93 385 314 P H
5860.8 52.9 -56.37 109.27 39.52 34.87 10.46 31.95 385 314 P H
5900.8 53.11 -33.06 86.17 39.59 35 10.49 31.97 385 314 P H
802.11ax 5993.6 5354 |-14.76 | 683 39.61 354 | 1058 | 32.05 | 385 | 314 | P | H
HE20 5830 100.17 - - 86.96 | 34.73 | 1043 | 3195 | 385 | 314 | P | H
Partial 5830 92.11 - - 78.9 34.73 10.43 31.95 385 314 A H
106/54 5852.8 52.34 -63.58 115.92 39.03 34.8 10.44 31.93 280 220 P \%
CH 165 5868 53.88 |-53.38| 107.26 40.5 34.87 | 1046 | 31.95 | 280 | 220 | P | V
5825MHz 5881.6 52.94 |-47.46 | 100.4 39.49 | 3493 | 1047 | 3195 | 280 | 220 | P | V
5958.8 52.94 -15.36 68.3 39.13 35.27 10.55 32.01 280 220 P \%
5830 107.38 - - 94.17 34.73 10.43 31.95 280 220 P \%
5830 100.25 - - 87.04 34.73 10.43 31.95 280 220 A \%
1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE40_Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5642 53.13 -15.17 68.3 40.39 34.56 10.28 32.1 105 280 P H
5698.8 54.62 -49.8 104.42 41.86 34.5 10.32 32.06 105 280 P H
5716 63.54 -46.24 | 109.78 50.73 34.52 10.33 | 32.04 105 280 P H
5724.8 64.54 -57.3 121.84 51.7 34.53 10.35 32.04 105 280 P H
5854 52.52 -60.66 | 113.18 39.12 34.87 10.46 | 31.93 105 280 P H
5867.2 53.04 -54.44 107.48 39.66 34.87 10.46 31.95 105 280 P H
5918.4 53.84 -19.33 73.17 40.25 35.07 10.51 31.99 105 280 P H
5932.4 54.11 -14.19 68.3 40.45 35.13 10.52 31.99 105 280 P H
802.11ax 5752 101.08 - - 88.15 | 3457 | 1037 | 32.01 | 105 | 280 | P | H
HE40 Full 5752 94.06 - - 81.13 34.57 10.37 32.01 105 280 A H
CH 151 5624 54.29 -14.01 68.3 41.53 34.58 10.26 32.08 271 225 P \%
5755MHz 5696 60.99 |-41.36| 102.35 48.23 34.5 1032 | 3206 | 271 | 225 | P | V
5718.4 72.06 -38.39 110.45 59.22 34.53 10.35 32.04 271 225 P V
5722.8 76.01 -41.27 117.28 63.17 34.53 10.35 32.04 271 225 P \%
5850 52.37 -69.93 122.3 39.06 34.8 10.44 | 31.93 271 225 P \%
5864 54.17 -54.21 108.38 40.79 34.87 10.46 31.95 271 225 P \%
5904.8 53.25 -29.96 83.21 39.64 35.07 10.51 | 31.97 271 225 P \%
5955.6 53.18 -15.12 68.3 39.37 35.27 10.55 | 32.01 271 225 P Vv
5758 108.99 - - 96.04 34.57 10.37 31.99 271 225 P \%
5758 100.97 - - 88.02 34.57 10.37 31.99 271 225 A \%
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos | Avg.
2 (MHz) (dBuV/m) | (dB) |(dBuV/m)|(dBuV )| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
5623.6 52 -16.3 68.3 39.24 34.58 10.26 32.08 394 303 P H
5672 52.76 -31.86 84.62 40.02 34.52 10.3 32.08 394 303 P H
5711.6 53.11 -55.44 | 108.55 40.3 34.52 10.33 | 32.04 | 394 | 303 P H
5722 51.42 -64.04 115.46 38.58 34.53 10.35 32.04 394 303 P H
5850.8 53.2 -67.28 | 120.48 39.89 34.8 10.44 | 31.93 | 394 | 303 P H
5855.2 53 -57.84 110.84 39.6 34.87 10.46 31.93 394 303 P H
5896.8 53.51 -35.62 | 89.13 39.99 35 10.49 | 31.97 | 394 | 303 P H
5996.8 53.44 | -14.86 68.3 39.51 35.4 10.58 | 32.05 | 394 | 303 P H
802.11ax 5800 103.57 - - 90.54 34.6 10.4 31.97 394 303 P H
HE40 Full 5800 95.77 - - 82.74 34.6 10.4 31.97 394 303 A H
CH 159 5609.2 52.77 -15.53 68.3 40 34.6 10.25 32.08 272 222 P \%
5795MHz 5685.6 53.35 |-41.33| 94.68 40.59 34.5 1032 | 3206 | 272 | 222 | P | V
5718 57.61 -52.73 110.34 44.77 34.53 10.35 32.04 272 222 P \%
5722.8 57.17 -60.11 117.28 44.33 34.53 10.35 32.04 272 222 P \%
5854.4 61.01 -51.26 112.27 47.61 34.87 10.46 31.93 272 222 P \%
5856.8 59.97 -50.43 110.4 46.57 34.87 10.46 31.93 272 222 P \%
5875.6 55.48 -49.37 | 104.85 42.03 34.93 10.47 | 31.95 | 272 | 222 P |V
5927.2 53.97 -14.33 68.3 40.31 35.13 10.52 31.99 272 222 P Vv
5800 108.86 - - 95.83 34.6 104 31.97 | 272 | 222 P |V
5800 100.97 - - 87.94 34.6 10.4 31.97 272 222 A \%
5. No other spurious found.
Remark
6. All results are PASS against Peak and Average limit line.
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Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11ax
11510 44.99 -29.01 74 53.28 38.3 1492 | 61.51 | 300 0 P H
HE40 Full
CH 151
11510 43.72 -30.28 74 52.01 38.3 1492 | 61.51 | 100 0 P \Y
5755MHz
802.11ax
11587 46.7 -27.3 74 54.82 38.39 1498 | 61.49 | 300 0 P H
HE40 Full
CH 159
11587 44.35 -29.65 74 52.47 38.39 14.98 | 61.49 | 100 0 P \Y
5795MHz
3. No other spurious found.
Remark

4. All results are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE40_Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

5621.2 5251 |-15.79 68.3 39.75 | 3458 | 1026 | 32.08 | 392 | 116 | P | H

5651.2 52.86 |-16.33| 69.19 40.13 | 3454 | 1029 | 321 | 392 | 116 | P | H

5719.6 51.66 |-59.13| 110.79 3882 | 3453 | 10.35 | 3204 | 392 | 116 | P | H

5720.4 50.91 -60.9 | 111.81 38.07 | 3453 | 1035 | 32.04 | 392 | 116 | P | H

5851.6 52.03 |-66.62| 118.65 38.72 34.8 1044 | 31.93 | 392 | 116 | P | H

5868.8 52.56 |-54.47| 107.03 39.18 3487 | 1046 | 3195 | 392 | 116 | P | H

5922 52.87 |-17.64| 70.51 39.21 | 3513 | 1052 | 31.99 | 392 | 116 | P | H

802.11ax 5932.8 52.8 -15.5 68.3 39.14 | 3513 | 1052 | 3199 | 392 | 116 | P | H

HE40 5740 94.5 - - 81.6 3455 | 1036 | 32.01 | 392 | 116 | P | H

Partial 5740 87.97 - - 75.07 | 3455 | 1036 | 32.01 | 392 | 116 | A | H

262/61 5644 5257 |-15.73 68.3 39.83 3456 | 1028 | 321 | 306 | 221 | P | V

CH 151 5690.4 51.85 |-46.37| 98.22 39.09 345 10.32 | 32,06 | 306 | 221 | P |V

5755MHz 5703.6 52.01 | -54.3 | 106.31 | 39.22 | 3452 | 1033 | 3206 | 306 | 221 | P | V

5720.4 52.5 -59.31 | 111.81 39.66 3453 | 10.35 | 3204 | 306 | 221 | P | V

5851.6 52.25 -66.4 | 118.65 38.94 34.8 1044 | 31.93 | 306 | 221 | P | V

5856.4 51.49 |-59.02| 110.51 38.09 3487 | 1046 | 3193 | 306 | 221 | P | V

5910.4 54.17 -24.9 79.07 40.58 | 3507 | 10.51 | 3199 | 306 | 221 | P | V

5969.6 52.72 |-15.58 68.3 3893 | 3527 | 1055 | 3203 | 306 | 221 P | V

5746 104.51 - - 91.61 | 3455 | 1036 | 32.01 | 306 | 221 | P | V

5746 96.91 - - 84.01 | 3455 | 1036 | 32.01 | 306 | 221 | A | V

Sporton International Inc. (Kunshan)
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos | Avg.
2 (MHz) (dBuV/m)| (dB) |(dBuV/m)|(dBuV )| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5642.4 51.46 -16.84 68.3 38.72 34.56 10.28 32.1 389 127 P H
5656 52.64 -20.12 72.76 39.89 34.54 10.29 32.08 389 127 P H
5712 51.88 -56.78 | 108.66 39.07 34.52 10.33 | 32.04 389 127 P H
5720.4 51.03 -60.78 111.81 38.19 34.53 10.35 32.04 389 127 P H
5852.8 53.58 -62.34 | 115.92 40.27 34.8 10.44 | 31.93 389 127 P H
5874 51.76 -53.82 105.58 38.31 34.93 10.47 31.95 389 127 P H
5920.4 52.7 -18.99 71.69 39.11 35.07 10.51 | 31.99 389 127 P H
802.11ax 5951.2 53.18 |-15.12| 683 39.46 | 352 | 1053 | 3201 | 389 | 127 | P | H
HE40 5812 97.28 - - 84.15 34.67 10.41 31.95 389 127 P H
Partial 5812 88.82 - - 75.69 34.67 10.41 31.95 389 127 A H
262/62 5610.8 52.22 -16.08 68.3 39.45 34.6 10.25 32.08 270 218 P \%
CH 159 5685.6 51.69 |-42.99| 94.68 38.93 34.5 10.32 | 3206 | 270 | 218 | P | V
5795MHz 5707.2 519 |-55.42| 107.32 | 39.09 | 3452 | 1033 | 32.04 | 270 K 218 | P | V
5722.4 50.73 -65.64 116.37 37.89 34.53 10.35 32.04 270 218 P \%
5854 51.32 -61.86 113.18 37.92 34.87 10.46 31.93 270 218 P \%
5858.8 52.05 -57.78 109.83 38.67 34.87 10.46 31.95 270 218 P \%
5876.8 52.8 -51.16 | 103.96 39.35 34.93 10.47 31.95 270 218 P \%
5960.4 53.5 -14.8 68.3 39.71 35.27 10.55 | 32.03 270 218 P Vv
5800 103.54 - - 90.51 34.6 104 31.97 270 218 P \%
5800 96.45 - - 83.42 34.6 10.4 31.97 270 218 A \%
7. No other spurious found.
Remark
8. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C154 of C165

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A4DH-0808




saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE80_Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HIV)
5644.4 53.25 -15.05 68.3 40.51 34.56 10.28 32.1 396 306 P H
5697.6 59.53 -44 103.53 46.77 34.5 10.32 32.06 396 306 P H
5719.2 64.13 -46.55| 110.68 51.29 34.53 10.35 | 32.04 396 306 P H
5723.6 66.47 -52.64 119.11 53.63 34.53 10.35 32.04 396 306 P H
5850.4 59.99 -61.4 121.39 46.68 34.8 10.44 | 31.93 396 306 P H
5859.2 61.1 -48.62 109.72 47.72 34.87 10.46 31.95 396 306 P H
5884 54.22 -44.4 98.62 40.79 34.93 10.47 31.97 396 306 P H
5939.2 53.15 -15.15 68.3 39.43 35.2 10.53 | 32.01 396 306 P H
802.11ax 5770 99.6 - - 86.62 | 3458 | 10.39 | 31.99 | 396 | 306 | P | H
HES8O0 Full 5770 90.89 - - 77.91 34.58 10.39 | 31.99 396 306 A H
CH 155 5647.2 56.28 -12.02 68.3 43.54 34.56 10.28 32.1 308 224 P \%
S5775MHz 5696.4 68.79 |-33.86| 102.65 56.03 34.5 10.32 | 3206 | 308 | 224 | P | V
5717.6 73.15 -37.08 110.23 60.31 34.53 10.35 32.04 308 224 P \%
5721.6 77.05 -37.5 114.55 64.21 34.53 10.35 32.04 308 224 P \%
5850.8 69.17 -51.31 120.48 55.86 34.8 10.44 31.93 308 224 P \%
5856 68.78 -41.84 110.62 55.38 34.87 10.46 31.93 308 224 P \%
5877.2 60.2 -43.47 | 103.67 46.75 34.93 10.47 31.95 308 224 P \%
5933.2 54.26 -14.04 68.3 40.6 35.13 10.52 31.99 308 224 P \Y,
5776 105.26 - - 92.28 34.58 10.39 | 31.99 308 224 P \%
5776 97.65 - - 84.67 34.58 10.39 | 31.99 308 224 A \%

Remark

3. No other spurious found.

4. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11ax
11554 45.29 -28.71 74 53.48 38.35 14.96 61.5 300 0 P H
HES8O Full
CH 155
11554 45.26 -28.74 74 53.45 38.35 14.96 61.5 100 0 P \Y
5775MHz
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

UNII-3 5725~5850MHz
WIFI 802.11ax HE80_Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5615.6 51.76 -16.54 68.3 39 34.58 10.26 32.08 116 278 P H
5681.6 52.48 -39.24 91.72 39.72 34.52 10.3 32.06 116 278 P H
5719.5 54.34 -56.42 110.76 41.5 34.53 10.35 32.04 116 278 P H
5720.4 54.34 -57.47 111.81 41.5 34.53 10.35 32.04 116 278 P H
5850.8 50.95 -69.53 | 120.48 37.64 34.8 10.44 31.93 116 278 P H
5862.8 53.16 -55.55 108.71 39.78 34.87 10.46 31.95 116 278 P H
5899.6 52.92 -34.14 87.06 39.4 35 10.49 31.97 116 278 P H
802.11ax 5982 53.08 |-15.22| 68.3 39.22 | 3533 | 1056 | 32.03 | 116 | 278 | P | H
HESO0 5758 92.83 - - 79.88 34.57 10.37 31.99 116 278 P H
Partial 5758 84.54 - - 71.59 34.57 10.37 31.99 116 278 A H
484/65 5602.4 51.66 -16.64 68.3 38.88 34.6 10.25 32.07 305 219 P \%
CH 155 5653.2 5352 |-17.16| 70.68 40.79 | 3454 | 1029 | 321 | 305 | 219 | P | V
S775MHz 5718.8 58.05 |-52.51| 11056 | 4521 | 3453 | 1035 | 32.04 | 305 219 | P | V
5724 58.65 -61.37 120.02 45.81 34.53 10.35 32.04 305 219 P \%
5854.8 52.78 -58.58 111.36 39.38 34.87 10.46 31.93 305 219 P \%
5867.2 53.19 -54.29 107.48 39.81 34.87 10.46 31.95 305 219 P \%
5914 52.62 -23.79 76.41 39.03 35.07 10.51 31.99 305 219 P \%
5979.2 53 -15.3 68.3 39.14 35.33 10.56 32.03 305 219 P \Y,
5746 100.69 - - 87.79 34.55 10.36 32.01 305 219 P \%
5746 93.51 - - 80.61 34.55 10.36 32.01 305 219 A \%
5. No other spurious found.
Remark
6. All results are PASS against Peak and Average limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
5624 51.6 -16.7 68.3 38.84 34.58 10.26 32.08 107 161 P H
5698.4 51.9 -52.22 104.12 39.14 34.5 10.32 32.06 107 161 P H
5701.6 51.64 -54.11 105.75 38.85 34.52 10.33 32.06 107 161 P H
5720.4 52.92 -58.89 111.81 40.08 34.53 10.35 32.04 107 161 P H
5851.6 52.68 -65.97 118.65 39.37 34.8 10.44 31.93 107 161 P H
5857.2 52.72 -57.56 110.28 39.32 34.87 10.46 31.93 107 161 P H
5896.4 52.68 -36.75 89.43 39.16 35 10.49 | 31.97 107 161 P H
802.11ax 5925.6 53.4 -14.9 68.3 39.74 | 3513 | 1052 | 3199 | 107 | 161 | P | H
HESO0 5776 91.13 - - 78.15 34.58 10.39 31.99 107 161 P H
Partial 5776 83.68 - - 70.7 34.58 10.39 | 31.99 107 161 A H
484/66 5641.2 52.41 -15.89 68.3 39.67 34.56 10.28 32.1 283 218 P \%
CH 155 5662 51.85 |-25.36| 77.21 39.1 3454 | 1029 | 32.08 | 283 | 218 | P | V
S775MHz 5718 523 |-58.04| 110.34 | 39.46 | 3453 | 1035 | 32.04 | 283 | 218 | P | V
5721.6 52.31 -62.24 114.55 39.47 34.53 10.35 32.04 283 218 P \%
5852 52.82 -64.92 117.74 39.51 34.8 10.44 31.93 283 218 P \%
5860.8 52.89 -56.38 109.27 39.51 34.87 10.46 31.95 283 218 P \%
5904 53.58 -30.22 83.8 40.06 35 10.49 | 31.97 283 218 P \%
5926 53.56 -14.74 68.3 39.9 35.13 10.52 31.99 283 218 P \Y,
5788 100.71 - - 87.68 34.6 104 31.97 283 218 P \%
5788 92.57 - - 79.54 34.6 10.4 31.97 283 218 A \%
7. No other spurious found.
Remark
8. Allresults are PASS against Peak and Average limit line.
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Report No. : FR261401-01D

Emission below 1GHz
WIFI 802.11ax HE80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
86.26 23.87 -16.13 40 41.14 14.39 1.17 32.83 - - P H
122.15 23.36 -20.14 43.5 37.07 17.67 1.47 32.85 - - P H
191.99 24.09 -19.41 435 40.1 14.96 1.87 32.84 - - P H
272.5 26.09 -19.91 46 37.49 19.16 2.22 32.78 - - P H
609.09 26.66 -19.34 46 304 25.98 3.34 33.06 - - P H

802.11ax
741.98 29.23 -16.77 46 30.33 28.06 3.68 32.84 - - P H
HII_E:O 49.4 35.57 -4.43 40 52.71 15.07 0.71 32.92 100 0 P \%
132.82 27.39 -16.11 43.5 40.93 17.77 1.53 32.84 - - P \%
284.14 19.63 -26.37 46 31.21 18.94 2.27 32.79 - - P \%
391.81 21.78 -24.22 46 30.43 21.53 2.67 32.85 - - P \%
602.3 28.64 -17.36 46 3241 25.98 3.32 33.07 - - P \%
780.78 29.3 -16.7 46 30.04 28.24 3.78 32.76 - - P |V

1. No other spurious found.
Remark

2. Allresults are PASS against limit line.
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saranas. FCC RF Test Report

Report No. : FR261401-01D

Co-location
WIFI 802.11ax HE80 Full _CH58& BLE_2Mbps_CH39
2.4GHz 2400~2483.5MHz
BLE--2Mbps (Band Edge @ 3m)
BLE Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
2483.56 59.28 -14.72 74 52.76 32.43 6.73 32.64 | 133 126 P H
2483.5 48.01 -5.99 54 41.49 32.43 6.73 32.64 | 133 126 A H
* 2480 100.67 - - 94.15 32.43 6.73 32.64 | 133 126 P H
BLE
* 2480 100.26 - - 93.74 32.43 6.73 32.64 | 133 126 A H
CH 39
2483.62 56.57 -17.43 74 50.05 32.43 6.73 32.64 | 372 304 P \%
2480MHz
2483.5 48.18 -5.82 54 41.66 32.43 6.73 32.64 | 372 304 A \%
* 2480 97.91 - - 91.39 32.43 6.73 32.64 | 372 304 P \%
* 2480 97.49 - - 90.97 32.43 6.73 32.64 | 372 304 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
BLE--2Mbps (Harmonic @ 3m)

BLE Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
4965 40.76 -33.24 74 58.76 34.1 9.61 61.71 | 300 0 P H
BLE
7440 42.83 -31.17 74 57.42 35.7 11.78 | 62.07 | 300 0 P H
CH 39
4965 40.07 -33.93 74 58.07 34.1 9.61 61.71 | 100 0 P \Y
2480MHz
7440 44.24 -29.76 74 58.83 35.7 11.78 | 62.07 | 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR261401-01D

UNII-2A - 5250~5350MHz
WIFI 802.11ax HE8O0 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5117.28 52.33 -21.67 74 40.25 34.1 9.76 31.78 385 307 P H
5131.84 43.21 -10.79 54 31.13 34.1 9.77 31.79 385 307 A H
* 5284 94.75 - - 82.32 34.43 9.88 31.88 385 307 P H
5284 86.04 - - 73.61 34.43 9.88 31.88 385 307 A H
802.11ax 5390.6 52.77 |-21.23 74 40.04 | 34.75 993 | 3195 | 385 | 307 | P | H
HES8O Full 5350.2 44.03 -9.97 54 314 34.65 9.91 31.93 385 307 A H
CH 58 5135.04 53.98 -20.02 74 41.9 34.1 9.77 31.79 290 229 P \%
5290MHz 5150 43.46 | -10.54 54 31.39 34.1 9.78 | 3181 | 290 | 229 | A | V
* 5284 101.82 - - 89.39 34.43 9.88 31.88 290 229 P \%
5284 93.24 - - 80.81 34.43 9.88 31.88 290 229 A \Y,
5350.6 58.77 -15.23 74 46.14 34.65 9.91 31.93 290 229 P \%
5350.4 49.27 -4.73 54 36.64 34.65 9.91 31.93 290 229 A \%

Remark

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR261401-01D

UNII-2A 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11ax
10580 44.87 -23.43 68.3 50.34 37.93 18.23 | 61.63 | 300 0 P H
HE80 Full
CH 58
10580 44.81 -23.49 68.3 50.28 37.93 18.23 | 61.63 | 100 0 P \Y
5290MHz
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

Sporton International Inc. (Kunshan) Page Number : C164 of C165
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Report No. : FR261401-01D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
802.11b 2390 55.45 | -18.55| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
Level(dBuV/m)

1.

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBpV/m)

2.

= Level(dBuV/m) — Limit Line(dBuV/m)

Over Limit(dB)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1.

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

Level(dBuV/m)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2.

Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBpV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

UNII-1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz
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Peak
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WIFI
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SPORTON LAB.

FCC RF Test Report

Report No. : FR261401-01D
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FCC RF Test Report
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t No. : FR261401-01D
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SPORTON LAB.

FCC RF Test Report

Report No. : FR261401-01D
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FCC RF Test Report
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t No. : FR261401-01D

WIFI

UNII-1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH36 5180MHz

Vertical

Fundamental

Mo. 1098, Pengxi North Road. Kunshan Wo. 107, Pengxi North Road. Kunshan
Econonic & Teohnical Developnent Econanic & Technical Development
one. JiangSu Onina Zona, Jiangu. China
o1 5 51757900158 o1 580651757700158
Fax166-517-57900958 Fax 186-517-57900968
L. 4 o e sparton. con. on AR 4 Wttp: e, sporton. con on
Dataca oata:s
) (@wuvimy evel aBavim)
1053 1053
96 a3
a1
2] scaand 1
i 5
sas .
fasn " Sl &
s8]
354
24 24
| |
00 N R R X 00 7000, o0, 000 w000, 7000
Pe ak Frequency (WHz) Frequency (Miz)
site aacn06-Ks sito acH06-ks
Sonaition 5 BAND 1——-3 3n 3117 SN 00218652~ VERTIGAL Condition 56 BAND 1-——3 3n 3117 SN 00218652~ VERTIGAL
RBW: 1000! 000Kz VBN 3000, 000K#z SHT:huto RBY1000! 000Kz VBN 3000, 000KHz SHT:huto
Project &) 261401 Project 0 261401
o 3 ey 3
Piane i Plane X
Ful l-direstivity Full-diretivity
el i el Py
Porarsatting Pomarsotting
Over Linit ResdAntenna Gable Preams A/Pos T/Pos Over Limit Readhntenna Gable Preamp A/Pos T/Pos
Frea Level Limic Line Lovel Factor Loss Factor Remark  Pol/Phas Frea Level Limie Line Level Factor Loss Factor Remark Pl Phas
Wi 0V T Ve N e @ @ e e Wi @aVa @ Ve W @ @ @ e am
1 5140.00 52752175 74.00 40.66 310 9.78 379 0 47 Pesk  VERTIGAL 1% 517000 9849 8.41 3010 9.8 3.8 W0 47 Pesk  VERTIGAL
2 S0 o308 800 3610 580 3067 00 47 hverase  VERHIGAL
No. 109, Pengxi North Road. Kunshan
Econenic & Technical Devlopmnt
. Jiangu:Onina
o156 51757900158
Fax16-513-57700758
sroRron LAz ttp: . sparton. con o
Data:s
) (@wuvim)
1053
93|
s19|
702
sas
158
354
24
1
00 B 70, I R T
Avg ) Frequency (M) e an
site oacHo6Ks
Gonaition SGBAND 13 (AVG) 3m 3117 SN 00218652~ VERTIGAL
RBN 1000 000Kiz VGH. 6 C00KA: ST Auto
Project (&) 261401
ode 3
Plore i
Ful l-girestivity
e i
Porarsatting
Over Limit Readhntemna Cable Pream APos T/Pos
Frea Level Limic Line Lovel Fackor Loss Factor Remark  Pol/Phas
i % - e -
1 512008 4481 -9.19 5400 3273 310 9.77 379 N0 47 Aversge  VERTIGAL

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-0808

Page Number

: D22 of D467



SPORTON LAB.
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FCC RF Test Report

Report No. : FR261401-01D
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Hode i
Plane

X

+ Full-directivity
MED 444

Powersetting : 115

over Li

Frea Level Limit Line Level Factor [Loss Factor

Wiz @V/n @B dBaV/n bW @/m @ @ am

1 10355.00 43.82 -24.48 66.30 53.96 37.64 14.12 61.90 100

mit Resdhntenna Gable Preamp A/Pos T/Pos

Remark  Pol/Phas

0 Peak VERTICAL

WIFI UNII-1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1 Horizontal

Vertical

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent
one. JiangSu. China

tel :+886-512-57900158

Fax: 486-512-57900958

o
o
R — ,
s | — PR _ 5G BAND 1—3 (AVG)|
L e 3 Atk B R 0o
Peak
AV 7000 8000. 10000, 12000. 14000, 16000, i

Site 03CHO6-KS
Condition+ 56 BAND 1—3 3m 3117 SN 00218652- HORTZONTAL
REW:1000.000KHz VBW:3000.000KHz SWT:Auto

Project (FR)261401.01

Mode 2

Plane X
Ful-directivity

MEL #41

Powersefting 115

Over Linit ResdAntomna Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor

Remark  Pol/Phas

1 10443.00 46.43 -21.87 68.30 56.32 37.67 14.18 6174 300 O Pesk HOR1ZONT

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent

SPORTON LAB.

ittp://wwm. sporton. com. on

one. JiangSu. China
te!:4885-512-57900158
Fax:486-512-57900958

Data: 12
evel (dBuvim)

1053

L el

5GBAND 13,
|

585 — - 5 BAND 1—3 (AVG)|
462 e
B
354
24)
17,
0008000, 0000, 12000, 6000, 18000
Frequency (MiHz)
+03CHO6-KS
Condition 56 BAND 1—3 3n 3117 SN 00218652- VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Project + (FR)261401-01
Mode :2
Plane X
+ Full-directivity
MED 41
Powersetting : 115
Over Limit Resdhntenna Gable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas

Wiz aV/n @B dBaV/m dBV
1 10443.00 45.07 -23.23 68.30 54.96 37.67 14.18 6174 100

0 Peak VERTICAL

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-0808

Page Number

: D53 of D467



saranis. FCC RF Test Report Report No. : FR261401-01D

WIFI UNII-1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

1 Horizontal Vertical

No. 1098, Pengxi North Road. Kunshan Mo, 1098, Pengxi North Road. Kunshan
Econonio & Teohnioal Developnent Economic & Technical Developnent
one,JiangSu, Onina one. JiangSu China
o1 $586-517°57900155 el SE85-517°57900158
Fax.+86-512-57900958 Fox:486-512-57900958
sPoRTON LAs tp:/ . spor ton. Gon on seomrontas. Wttp: v sporton.con on
Data:7 Dat 8
1 @Buvim) evel (@Bavim)
1053 1053
93 a3
a1 819
scBAND 13| B S6BAND 13
702 =hf I B 702/ efio]
585 — —_ - 56 BAND 1—3 (AVG) | 585 — —_ . 56 BAND 1—3 (AVG)|
46.8) 3 = 46.8) 1 &
e TT— (P o~
354 354
24 24
Peak 7] ]
%00 5000 0000, 2000 Ta000. o000, C 00 5000, 0000, 2000, 6000, o
Frequency (MHz) Frequency (M)
site 03CHO6-KS site +03CHO6-KS
Avg Condition 56 BAND 1—3 3n 3117 SN 00218652- HORIZONTAL Condition+56 BAND 1—3 3m 3117 SN 00218652- VERTICAL
. RRBW:1000.000KHz VBW:3000.000kHz SWT:Auto.  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Project (FR261401.01 Project ¢ (FR)261401.01
Mode 3 Hode i3
Plane x Plane ix
Full-directivity  Fulldirectivity
ver a1 e a1
Powersetting : 115 Powersetting : 115
Over Linit Readhntenna Cable Preamp APos T/Pos Ouer Linit Readhntemna Gable Prosmp A/Pos T/Pos
Frea Level Linic Line Lovel Fackor Loss Factor Remark  Pol/Phas Fraq Level Limt Line Level Factor Loss Factor Remark  Pol

1 10476.00 45.23 -23.07 68.30 55.02 37.69 14.20 6168 300 O Pesk HORIZONT 1 10476.00 45.64 -22.66 66.30 55.43 37.69 14.20 61.68 100 O Pesk VERTICAL

Sporton International Inc. (Kunshan) Page Number : D54 of D467
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saranis. FCC RF Test Report Report No. : FR261401-01D

UNII-1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI UNII-1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

1 Horizontal Vertical

ot [
oy R
soam01—3 soan1—
2 — -
% e e Y e e N R s ol L AR T e T e - iy
585/ —— = 56 BAND 1—3 (VG| 585 — - 56 BAND 1—3 (AVG1|
46.8| MWW%W 46.8| MWWWMMW
e
Peak
Avg w00 500, oo, 0 a0, o0, T o0 000 0. a0 000, o
. Frequency (MHz) Frequency (MHz)
sie oscrHo6xs s soschosks
Condiion 56 BAND L3 3n 3117 SN 00210652- HORIZONTAL Comion£56 6AND 13 3n 317 5N 00218652 VERTICAL
RBW1000000K112 VBW:3000.000KHs SWT At | RBW1000.000K1 s VEW:3000.000K2 SWT-Auto
Project (FR)261401-01 Project + (FR)261401-01
Wote 10 o110
Pane P

X x
Ful-directivity + Full-directivity
#4 a

TMED MEL :
Powersetting 115 Powersetting : 115
Resdhntonns Cable Preamp A/Pos T/Pos
otor

Over L Linit  ReadAntenna Gable Preamp A/Pos T/Pos
Frea Level Limit Line Lovel Factor Loss Fa ¥

over
Remark  Pol/Phas Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas

Wiz dV/n @ dBaV/m BV d@/m @8 @ om  dez T @BaV/m @B dBaV/m bW @/m @ @ am der

1 10355.00 44.46 -23.84 68.30 54.60 37.64 14.12 6190 300 O Pesk HORIZONT 1 10355.00 44.63 -23.67 66.30 54.77 37.64 1412 61.90 100 0 Pesk VERTICAL

WIFI UNII-1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz

1 Horizontal Vertical

No. 1098, Pengxi North Road, Kunshan No. 1098, Pengxi North Road. Kunsh

Econonic & Teahnical Dove lopnent Economic & Technical Developnent
Zons. JiangSu.China Zono. JiangSu. China

a1 9886°51257900158
Tax.+86-512-57900958

‘SPORTON LAB SPORTONLAB. tto:  Jnn. spar ton. con. on

Data: 11 Data: 12

A (6Buvim) el (@Buvim)

1083 1053

935 o3

813 o1

GBAND 13 5GBAND 13
oz A L a0 ! —F !
sa.sf sa.f

— - 56 BAND 15 (AVGI]| 56 BAND 13 (AVG)|

R —— T STV ARSI S SN |
453 o8l =
354 354
= Kk 24 254
e a 11.7| 17|

9008000 o000, 72000 Ta000. o000, o0 00 5000, o000, 12000, 4000 6000, Ta000
Av Frequency (WHz) Frequency (MHz)
g. sie e o
Sondition 3 30 3117 SN 00218652~ HORIZONTAL Gondition SCBAND 1--—3 3n 3117 SN 00218652~ VERTICAL
B 1000, 000Kiz VBN :3000. 000KHz ST Auto RBN1000. 000Kz VBN : 3000, 000KHz SN :Auto
Project () 261401-01 Project (#R) 261401-01
e i lods W
Plane X Plane X
Full-directivity Full-directivity
el i el i
Pomersetting 115 Ponersetting | 1.5
Ouer Linit Readhntenna Cable Pream APos T/Pos Ouer Limit Readintemna Cable Presmp A/Pos T/Pos
Frea Level Linit Line Level Factor Loss Factor Resark  Pol/Phas Frea Level Limie Line Level Factor Loss Factor Renark
W V7 9 @V B @R @ @ en  de Wi BV/n @ B N dm @ @ e e
1104300 44532077 68,30 S4.42 .67 1418 6178 N0 OPesk  HORIZNT 1104300 4432395 66,30 5423 .67 1418 6174 100 O0Pesk  VERTICAL

Sporton International Inc. (Kunshan) Page Number : D55 of D467
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WIFI UNII-1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz

1 Horizontal Vertical

No. 1098, Pengxi North Road. Kunshan
Econonic § Technical Developnent
one, JiangSu, China
tel:+886-512-57900158
Fax:+86-512-57900958

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent

‘SPORTON LAB. http:/Jamw. spor on. com on SPORTON (5. ittp:. Jums. spar ton. con. on
Dats:7 oata:s
1 (6Buvim) evel (@Buvim)
1053 1053
925 a3
81 81|
s6BAND 13| _ SGEAND 13
mz,w i I ] 8 T
s — - 56 BAND 13 (AVG)] ses

— = - PR—— 56 BAND T—3 (AVG)|

168 2 e g AR A 468 B eI LIRS

[ A

Peak
Frequency (MHz) Frequency (MHz)
Vg . RB: 1000, 000KHz VB : 3000. 000KHz SHTAuto RN 1000, 000Kz VBN 3000. 000KHz SWT :Auto
B e S 8 e e e 8 R

Sporton International Inc. (Kunshan) Page Number : D56 of D467
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: 2A4DH-0808



SPORTON LAB.

FCC RF Test Report

Report No.

FR261401-01D

UNII-1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

UNII-1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz

Horizontal

Vertical

Peak

Avg.

No. 1098, Pengxi North Road. Kunshan
Econonic § Technical Developnent

Zane, JiangSu, China

tel:+886-512-57900158

Foxcuse siz gmomss

‘SPORTON LA. [
Dat: 11
A @BuVim)
1053
925
s19)

56BAND 13|

702,“_’1 i I ] —dal

___SGEAND T3 AVG)|

108 L s
354
24
7]
5005000 o000, 72000 Ta000. 6000, o
Frequency (WHz)

site gk
Gondition

$117 90 0021sesa- HORIZONTAL
R 1000 nnakux T 3000, 000z SHT-Aur

Project En26801-
Wode

Plane

Full-direotivity

3l 1

Powersstting s

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

W GaV/m @B @aVm W @/ @ @ on  den
110377.00 4441 -23.89 68.30 54.45 37.65 14.15 6184 300 0 Peak HOR1ZONT

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Bev

tel «;sa 512 £ th00iss
512

clopment

sri0075e
seonron LAg. et
Dt 12
evel Buvim)
1053
a3
o1
B 56BAND 13
702 fis)

585 — G BAND T—3 (AVG)|
462
e
351
24)
17,
000000, 0000, 72000, 4000, 6000, 18000
Frequency (MHz)
site gk
Condition 3117 4 coatsosz VERTION.
R 1000, auam VBN 3000. 000Kz SHT:Auts
Project R 261401-0
Node
Plane
Futi-gireotivity
a1
Ponersetting s
Over Limit ReadAntenna Gsble Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor [Loss Factor Remark Pl /Phas
W @BaV/n @B @BV W d/m @ @ em  der
11037700 44.51-23.79 66,30 5455 37.65 1415 61.84 100 O Pesk VERTICAL

WIFI

UNII-1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

Horizontal

Vertical

Peak

Avg.

No. 1098, Pengi North Read. Kunshan
Economic & Technical Developner

Zone. JianiSu. onina

tol:4886-512-57900158

Fax:+86-512-57900958

‘SPORTON LAB. http:.//wem. spor ton. con.cn

Data: 11
1 @BuVim)

1053

56 BAND 13 (AVG)
169 g eI B

0008000, 70000, 12000, 4000, 16000, [T
Frequency (MHz)

site gannes
Condition

o 3117 SN 00218652, HORIZONTAL
S 100" nnnmx VeN: 3000, 000KHz SHT:Aut

Project w0
Hode
Plane
Ful l-direotivity
el 1
Porersetting s
Over Linit  Readhntemna Gable Prosmy APos T/Pos

Frea Level Limit Line Level Factor Loss Fat Remark  Pol/Phas

Wiz dBV/m @B dBaV/m BV /e 8 @ on  der
1 10465.00 44.54 -23.76 68.30 54.33 37.69 14.20 6168 300 O Pesk HORIZONT

SPORTON LAB.

Mo. 1098, Pengai North Read. Kunshan

Econonic & Technical Bevelopa
angSu. G

w1 985 5735500158

Fax:+86-512-57900958

http://mm. sporton. con. on

Data: 12
evel @BuVI

105.3

T 56 BAND 13 (AVG)
46 L s
S ———
351
24
17
0008000, 0000, 72000, 4000, 6000, 18000
Frequency (MHz)
site sace ks
Gondition 15,3117 SW Q0z1assa- VERTIGHL
Fon1000" mwm Tl 3305, 0ookHe.SHThur
Project e taor-o
Hods
Plans
Full-direotivity
1WE1 1
Ponersetting s
Over Limit Readhntenna Gable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas
Wiz @uV/n @B dBaV/n bW d/m @ @ am  der
1 10465.00 45.49 -22.81 66.30 55.28 37.69 14.20 61.68 100 O Pesk VERTICAL

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A4DH-0808
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saranis. FCC RF Test Report Report No. : FR261401-01D

UNII-1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI UNII-1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz

1 Horizontal Vertical

No. 1098, Pengxi N
Economic &

‘SPORTON L48.

A 4
oo [
70.2| 8 702} s i)
a5y — - 5G BAND T—3 (AVG)| 8.5 — . 56 BAND 1—3 (AVG) |
o 4 T | 465 - Al A ANl

——— e ——
Peak
Avg om0, 00 a0, om0, a0 o0 000 o000, 2000, oo To0oo. o
- Frequency (MHz) Frequency (MHz)
4

1 1021.00 45.48 22.82 68.30 55.41 .67 14.17 6177 300 0 Peak HORIZONT

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-0808

Page Number : D58 of D467



saranis. FCC RF Test Report Report No. : FR261401-01D

UNII-2A- 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

No. 1078, Pengxi North Road, Kunshan No. 107, Pengxi North Road, Kunsha
Econnic E-Technical Dove lopnent Eoononic & Technioal Bevlopment
iangSu. on Zone: ianeSu. ot
o1 2855125000158 <ol 4856 51237900158
fax fax486-512-57900758
spoRTon Las etp: /T, sparton. con on spoRTon Las e or
Datazt Data:s
) @Bovim) eve (dBuvim)
1053 105.3| 1
[ )
s34 s34
a1 o1l
709 5684013 70
sa 1 sas
N Dot i | — - = e R | i B At
463 463 A A
e
s
361 354
224 234
11 1
00 S0 Eee . Swo mio w5506 o5 7000 T 006 ED ED 7
Peak Frequency (Hr) Frequency (WH)
site 03cH06.K5 site £ 03CHO8 K
Condition 56 BAND 1—3 3n 3117 SN 00218652- HORIZONTAL Condition+56 BAND 1—3 3m 3117 SN 00218652- HORIZONTAL
RBW1000.000KHz VBW3000.000KHz SWT:Auto  REW-1000.000KHz VBW:3000.000KHz SWT:Ato
Project ¢ (FR)26140101 Project ¢ (FRIZ61401-01
Mode 4 Mode b
Plane x Plane ix
Full-directivity  Fulldirectivity
s wal e 4l
Powersetting : 10 Powersetting : 10
Over Linit Resdhntenna Cable Preams A/Pos T/Pos Over Linit Resdntenna Gable Prasmo NPos T/Pos
Frea Level Limit 'Line Lovel Factar Loss Fackor Remark  Pol/Phas Frea Level Limit Line Lovel Fastor Loss Fastor Resark  Fol/Phas
W e TR e a T aR @ @ e ae WG B @ B B @R B ® e
1512928 53.9520.05 76.00 41.87 10 9.7 79 100 98 Pesk  HORIZONT 1 55000 10847 3 0 9318 3030 9.86 3.67 100 98 Peak  HORIZONT
PR o 1 %l 30 986 387 o0 9 erers  HORIZONT
No. 1078, Pengxi North Road, Kunshan
Econonic & Teohnical Deve lopment
Zone: JiangSu.Cnina
o SR8 SRS 0018
Tax.s80-512-57900758
sPoRron Las ttp: . sparton. con on
Date:2
J gBovim)
1053)
s34
a1
703
sa
154
361
224
11
00 - - X
Avg eft blan
site 03cH06x5
Condition 56 BAND 1—3 (AVE) 3m 3117 SN 00218652- HORIZONTAL
RBW1000.000Kz VBWOT50KHz SWT:Ato
Project : (FRI26140101
Mode 4
Plane x
Fulirectivity
e wal
Powersetting : 10
Over Linit ResdAntenna Gable Preams A/Pos T/Pos
Frea Lovel Limit Line Lovel Fector Loss Feotor Remark  Pol/Phas
W B @ B BN @R @B e
1S1S.20 £.57-10.43 5400 349 A0 976 N78 100 98 Aversee  HORIZONT

Sporton International Inc. (Kunshan) Page Number : D59 of D467
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: 2A4DH-0808



SPORTON LAB.

FCC RF Test Report

Report No. : FR261401-01D

WIFI

UNII-2A5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

Vertical

Fundamental

Peak

‘SPORTON L48.

No.

1098, Pengxi North Road. Kunshan

Econonic & Technical Developnent

one. JiangSu, China
tel :+886-512-57900158
Fax:486-512-57900958
http:.//wnw. spor ton. con. en

A (Buvim)

scayfd1—3

L

site
Condition

Project
Mode

MEL
Powersefting

1 5148.00 54.14 ~19.86

5130, 5150, 5170, 5190,
Frequency (MHz)

03CHO6KS

56 BAND 1—3 3 3117 SN 00218652~ VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
(FR)261401-01

4

X
Ful-directivity
#41

10
r Linit ReadAntenna Cable Preamp

ove
Frea Level Limit Line Level Factor Loss Factor

7800 42.07 3410 9.78 3181

5210, 5230,

5250, 526

MPos T/Pos
Remark  Pol/Phas

VERTIGAL

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent
one. JiangSu. Chins.
te!:4885-512-57900158
Fax:486-512-57900958
http://mmw.spor ton. com. cn

spoRronLAs.
oatacs
evel (@Buvim)
1053
a3
Y
702l o 5GBAND 13|
L Jim} | E
sas
I —— — et
404 M
st
354
24
|
00 7000, ET 000, ETY w000, K
requency (i)
£ 03CHO6KS
Condition+56 BAND 1—3 3m 3117 SN 00218652- VERTICAL
REW1000.000KHz VBW:3000.000KHz SWT:Auto
Project : (FR)261401.01
Hode 4
Plane ix
 Fulldiectivity
HED a1
Powerseting : 10
Over Linit  ReadAntemna Gablo Proamp AfPos T/Pos
Frea Lovel Limis Line Lovel Factor Lovs Fagtor Remark  Fol/Phas

1% 526000 100.73 32.43
2 526000 9400 —-

3

VERTIGAL

.30 88.36 3437 9.87 31.87 281
== VERTICAL

48 Peak
8163 3437 987 3187 281 44 Average

Avg.

‘SPORTON L48.

No.

1098, Pengxi North Road. Kunshan
Economic & Technical Developnent
Zone. . Chins

el :+886-512-57900158

Fax: 486-512-57900958
http://www. sporton. con. on

Data: 5

A (@Buvim)

1053

Site
Condition

Project
Mode

Plane

MEL
Powersetting

5130, 5150, 3
Frequency (MHz)
03CHO6-KS

56 BAND 1—3 (AV6) 3m 3117 SN 00218652~ VERTICAL
RBW:1000.000KHz VBW-0.750KHz SWT:Auto
(FR)261401.01

4

X
Full-directivity
#41

10

Linit Resdhntenns Cable Proanp

Over
Frea Level Limit Line Level Factor Loss Factor

a

®a

1 511648 43.63 -10.37 54.00 3155 3410 9.76 3178

5210, 5230, 5250, 526

MPos T/Pos
Remark  Pol/Phas

e

281 44 Average  VERTIAL

Left blank

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR261401-01D

WIFI

UNII-2A5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Horizontal

Fundamental

Peak

No. 1098, Pengxi North Road. Kunshan
Econonic & Technical Developnent

one. JiangSu, China

tel :+886-512-57900158

Fax:486-512-57900958

‘SPORTON L48. http:.//wnw. spor ton. con. en

Data: 1
A (Buvim)

170

100 S0 sw0. 0. S0 S0 520, 5250528
Frequency (Hiz)
site 03CH06-KS
Condifion  : 56 BAND 1—3 3m 3117 SN 00218652 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KkHz SWT: Auto
Project (FR)261401.01
Mode 5

X
Ful-directivity
MEL #41
Powersefting : 10
Over Limit ResdAntonns Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

1 5138.56 53.31-20.69 74.00 41.23 3410 9.77 379 108 98 Pesk HORIZONT

SPORTON LAB. http://mmw.spor ton. com. cn

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent
one. JiangSu. Chins.
te!:4885-512-57900158
Fax:486-512-57900958

Data: 3

evel (Buvim)

g

1040

260)
130)
000 2000, 4000, 5000. 7
Frequency (MiHz)
+03CHO6KS
Condition 56 BAND 1—3 3m 3117 SN 00218652- HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Project + (FR)261401-01
Mode :5
Plane. X
+ Full-directivity
MED 441
Powersetting : 10
Over Limit Resdhntenna Gable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas

1% 530200 105.74 37.44 66.30 93.25 34.50 9.89 3190 108
2 530200 9843 —— —— &

3

98 Peak HORIZONT
594 3450 9089 3190 108 98 Average  HORIZONT

Avg.

No. 1098 Pengxi North Road. Kunshan
Economic & Technical Developnent
one. . Chins

el :+886-512-57900158

Fax: 486-512-57900958
‘SPORTON L48. http:.//wew. spor ton. con_ e

Data: 2
A (@Buvim)

170

1040

100 130, 5150, 3 5210, 5230, 5250, 526
Frequency (MHz)
Site 03CHO6-KS

Condition : 56 BAND 1—3 (AV) 3m 3117 SN 00218652~ HORTZONTAL
RBW:1000.000KHz VBW-0.750KHz SWT:Auto

Project (FR)261401.01

Mode 5

Plane X
Full-directivity
#41

MEL
Powersetting : 10
Over Linit ResdAntenna Cable Preamp A/Pos T/Pos

Frea Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

a

@ en deE
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UNII-2A5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R
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A (@Buvim)
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52.0| g A

300)

260
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s e s s s 5. S0 e e 50
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RBW:1000.000KHz VBW-0.750KHz SWT:Auto
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Fax:486-512-57900958
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o0 S Eee e s mio s s 000 2000, 000, a0 7
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e st wer
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Pol /Phas

3
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PR TR 1 Rmachl 1 7 ST S v 1174
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1
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T EETT - T . om0
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UNII-2A5250~5350MHz Band Edge @ 3m
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Peak
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Project (FR)261401.01

Mode 5

Plane x
Full-directivity

ver w41

Powersefting : 10
Over Limit ResdAntonns Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

@@ en
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Project (FR)261401.01
Mode 5
Plane X
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MEL
Powersetting : 10
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Project (FR)261401.01

Mode 6

Plane x
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Frea Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

7 7 3
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UNII-2A5250~5350MHz Band Edge @ 3m
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Vertical

Fundamental

Peak

‘SPORTON L48.
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one. JiangSu, China
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A A P i
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6
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Ful-directivity
#41

Powersefting : 10

Over Limit ResdAntonns Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor Remark  Pol/Phas
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SPORTON LAB.
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17,
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Powersetting : 10
Over Limit Resdhntenna Gable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas
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UNII-2A5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI
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1
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B B

@ e dN e
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Vertical

Fundamental

Peak

No. 1098, Pengxi North Road. Kunshan
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SPORTON LAB.
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Fax:186-512-57900958

o1 %88 512757500158

702 - 56BAND 13|
-
— — (FUTR—
Frequency (MHz)
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Avg.

Yo. 1075, Pengai Nort . Kunshan
Econenic 8 Teehnical
i
co1 7856 572555900188
Fax:+86-512-57900958

o5
1053
024
o1
03
509 /
46.8) /
351
4
w

0 N I S
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UNII-2A5250~5350MHz Band Edge @ 3m
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Peak
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3l
Poversetting bl
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1 S50
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Pengxi North Road. Kunshan

No. 1098,
Economic & Technical Developnent
Zone. JiangSu, China
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Wiz @V/n @B dBaV/m B0V @/m

e e
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